MX1600N MX1800N

—
o~
L]
=]
=




spare parts list MX1600N MX1800N

NO. Description NO. Description
1 Safety ring ¢ 47 32 Steel ball ¢ 4
2 Dust cover 33 Sealring ¢ 28°1.9
3 Screw M5X20 34  |Ball Bearing 6001 2RS
4 Spring washer ¢ 5 35 Rotor
5 Bearing cover 36 MG insulation gasket
6 output shaft 37 Airguide shim
7 Hemicycle key4X5X12 38 Stator
8 Bearing 6204 2Z 39  |Screw ST5X65
9 |Safety ring ¢ 20 40 Brush
10 Spindle gear 41 Carbon brush
11 Safety ring ¢ 15 42 Brush cap
12 [Bearing 6000ZZ 43 |Clanmip
13 Gear_box 44  |Screw M5X25
14 |Pin4*12 45  |Screw ST3.9X20
15 Needle bearing HK0810 46 Switch
16 The second active gear shaft 47 Clamp
17 Hemicycle key2.5X3.7X10 48 Screw ST3.5X16
18 First driven gear 49  |Capacitance
19 Safety ring ¢ 10 50 Circuitry board
20 Ball bearing 698 zz 51 Screw ST3.5*18
21 Ball bearing 608 zz 52 Cable
22 Third active gear shaft 53 Steel pipe
23 Parallel key 4x4x45 54 Screw M8X12
24 Spindle double gear 55 Cable sleeve (Big)
25 Flat washer ¢ 16°8°0.8 56 Power Cord
26 |Pivot ¢ 6106 57 |Left Handle
27 Coulisse 58 Right handle
28 Partial core + eccentric wheel core 59 Motor housing
29 Screw ST3X16 60  |Controler
30 Lever 61 Rear cover
31 Spring €0.5* ¢ 3.9"'L12 62 Protection Angle




